
Sewer Line Networking, WWTP and FSTP Subprojects of Harar town-ESIA, May 2023  

ESIA Report          i 

 

 

 

 

 

 

 

 

 

Environmental and Social Impact 

Assessment 
(Sewer Line Networking, Waste Water Treatment Plant and Fecal Sludge Management 

Subprojects for Harar Town) 

 

[Final] 

 

 

 

 

 

 

 

 

Second Urban Water Supply and Sanitation Project 

 

 

 

 
May 2023 

Addis Ababa 

 

 

 

Financed By 

 



Sewer Line Networking, WWTP and FSTP Subprojects of Harar town-ESIA, May 2023  

ESIA Report          ii 

 

 

 

 

 

 

 

 

 

 

Environmental and Social Impact Assessment 
(Sewer Line Networking, Waste Water Treatment Plant and Fecal Sludge Treatment Plant 
[...]
(rural). The region is mainly categorized into two agro-ecological zones; 90% of the land area of the region 

is estimated to be mid-high land (weyna dega), between 1400-2200 meters above sea level, while the 

remaining 10% is kola (approximately found below 1500 meter above sea level). The settlement pattern of 

the region is different from other regions of the country where 62% of the population reside in an urban 

area. The livelihood of the population is basically dependent on farming, trade/small business, and 

employment in the formal sectors at government and non-governmental offices. 

 

There are different institutions and infrastructures around the proposed subprojects, specifically sewer line 

networking developments. These include schools, pharmacies, residential houses, clinics, market areas, 

roads, hospitals, colleges and other institutions and facilities.  

 

DESCRIPTION OF THE PROPOSED SUBPROJECTS 

 Harar town is among the twenty-two cities that has been selected to participate in the UWSSP-II Program. 

The development objective of the project is to contribute to the improvement of the socio- economy for 

the residents of Harar town by providing effective and efficient sanitation services.  

- Construction of 5 communal and 7 public toilets in the selected towns 

- 1 Fecal Sludge Treatment Plant (FSTP), Wastewater Treatment Plant and Sewer line 

Installations, 

- In the medium horizon which runs between 2026 and 2031 the expansion works will be done.  

- In the long-term horizon, which is planed between 2031-2041 expansion and capacity building 

will be take place. 

 

The objective of this assignment is to conduct an ESIA as part of construction and operational activities of 

the FSTP and WWTP. The treatment plants will start its implementation in phase I and will continue in 

phases II and III. Along with the construction of PCT and FSTP, several vacuum trucks are proposed to be 

purchased in each phase. The present ESIA study focuses on sanitation schemes laid down for Phase I-III 

(2021-2041). 

 

Table 1: Project Planning Horizons 

Horizon Description Planning Period 

Initial Year-Short Term Plan 2021-2026 

Future Year- Medium Term Plan 2026-2031 

Ultimate Year- Long Term Plan 2031-2041 

 



Sewer Line Networking, WWTP and FSTP Subprojects of Harar town-ESIA, May 2023  

ESIA Report          xx 

To achieve the goals delineated under the immediate urgent works, the following measures have been 

proposed: 

 

 

 

Public and Communal Toilets 

 Due to high demand for communal toilets, in the short term about 12 are under construction and 20 

more communal toilets are planned to be constructed in selected Kebeles. In general, selection of the 

proposed communal toilet sites considered density of population, living standard (slum areas, old 

neighborhoods, Kebele rented houses etc.), and availability of space/land for construction. According to 

the engineering consultant, two types of communal toilets design have been assessed for use under 

this sanitation management project. Two types of typical communal toilets to be constructed on plot 

areas of 59.5m2 (8.50m*7.00m) and 37.5m2 (7.50m*5.00m) are selected with basic design 

characteristics of Sanitary Appliances and Plumbing services. In addition to the construction of new 

communal toilets, about 46 toilets have been approved for renovation works at different sites.  

 Based on the nature and types of sanitary problems identified during the feasibility study, about 12 

public toilets were recommended in the short term. The construction of five public toilets is already 

underway (in some cases, near completion) on jointly identified and selected five sites in the town. In 

addition to that, there are three functioning public toilets currently in use by town residents. The 

balance of 10 public toilets out of the total 18 required for the short-term intervention is proposed to 

be implemented in the short term. For implementation in Harar town, the engineering consultant 

compared different design options. After analyzing the social, technical, and economic issues, a typical 

public toilet to be implemented on a 92m2 (11.00m*8.50m) plot has been prepared with different 

characterization of Block configuration; Sanitary Appliances; Plumbing services; and other services:  

 

Fecal Sludge Treatment Plant 

As per feasibility design, the proposed FSTP will have a capacity of 23,601m3/year or 65m³/day, but could 

be modular with a capacity of 10m³ per unit, with total area requirement of 20,706 m2 at “Kile’ landfill site, 

Herwi Kebele, Sofi Woreda including improvement of storage, collection, transport, and disposal of fecal 

sludge wastes, the establishment of a disposal facility, and treatment for fecal wastes (sludge). The 

following FSTP design component and quantities is proposed for the new FSTP facility near the landfill site.  

 Biological Treatment Units:  Anaerobic Baffled Reactor (ABR) with combination of facultative pond and 

maturation pond. The treatment process comprises inlet works (coarse screen). The collected leachate 

from ABR will be treated in a series of facultative and maturation ponds. Where, the main function of 

maturation ponds is destruction of pathogens and other bacterial growth. The process also carry out 

polishing of the wastewater to achieve the standards for Biological Oxygen Demand (BOD) and 

suspended solids. The collected sludge from the ABR will be treated in the sludge drying beds. The 

Dried sludge will be stored on open ground. ABR consists of five chambers. Each chamber will have a 

5m3 volume. The ABR settler has a length of 6.7m, width of 3.65m and depth 2.05m. ABR chambers 

have a length of 0.75m, width of 2m and depth 1.5m and the down-flow chambers were 25cm above 

the reactor’s bottom. 

  Sludge Drying Beds: designed for the dewatering and stabilization of partially treated fecal sludge after 

accumulation in the ABR and anaerobic ponds. Further treatment of sludge is expected in the Drying 



Sewer Line Networking, WWTP and FSTP Subprojects of Harar town-ESIA, May 2023  

ESIA Report          xxi 

Beds due to the extensive exposure to Ultra Violet (UV) resulting in considerable pathogen reduction. 

Continuous dewatering and drying of the sludge are also expected to result in more rapid sludge 

stabilization. For effective management of the beds, it is recommended to provide modular drying beds 

partitioned into manageable sizes. Based on the topographic setup of the selected area, the width and 

length of individual beds can be taken as 6 and 30m respectively. For the liquid waste management 

facilities to be constructed for the town of Harar a modular drying bed with width of 6m and length of 

30m has been adopted with 55 Modular Drying Beds of a total area of 9630m2. 

 Wastewater Treatment Plant: As presented in detail in the feasibility study, the Sofi catchment is the 

main sewer catchment in Harar town. The catchment constitutes a total of about 491.3 ha area 

extending from Arategna in the West to the treatment plant close to the new stadium in the East. The 

sofi catchment is home to the major commercial and institutional centers, and is thus the major 

contributor of wastewater in the town. Under the short-term intervention, the Consultant recommends 

the implementation of the WWT that covers several condominium sites and the Jegol area. It is 

expected that some parts of the Sofi catchment including Jegol, the town and major commercial areas 

are ready for sewerage intervention during phase I and will continue its expansion in phase II and III. 

 The proposed Harar Wastewater Treatment project comprises a centralized and integrated sewer 

collection system and a single WWTP. ABR+TF has been chosen as one of the most widely used 

biological wastewater treatment systems for municipal sewage treatment. The WWTPs will be made up 

of several components that will work in stages. The main components are the influent inlet structure, 

screen bars, grit chamber, and primary clarifier/sedimentation tank, activated sludge tank, secondary 

clarifier, and treated Effluent Storage Tank, sludge return and excess sludge removal systems. It will 

also include sludge dewatering and thickening, anaerobic digestion, landfill for dried sludge disposal, 

and the Odor Treatment Unit. 

 

Sewer Line Networking 

As per feasibility study, in the current sullage/black-water system, there are more than 20 outlets draining 

to the drainage ditch encircling the Jegol wall which finally drains to the nearby Erer River. 

 The proposed network is a gravity system and no pumping is involved. Plasticized polyvinyl chloride 

(uPVC) sewer pipe will be used for all pipes with diameter < DN450 and GRP pipes are used for all pipes 

with diameters >= DN450. For manholes, a precast concrete manhole is proposed. Manholes are 

provided where there is change in direction, change in gradient, intersection of two sewer pipes, and 

change in pipe diameter or where the length of the sewer is 70m or more. A maximum manhole depth 

of 5m, maximum and minimum velocities of 3m/s and 0.6m/s respectively and flow to capacity ratio of 

75% will be used for the design of the sewer system. Depths greater than 5m are accepted only in 

special cases where the ground elevation is higher for small stretches of the sewer route.  A maximum 

cover of 1.0 outside Jegol and 0.6m inside Jegol is adopted. A maximum manhole spacing of 70m is 

used for the design. 

 

SUBPROJECT ALTERNATIVES 

During the feasibility study, alternative sites and alternative technologies were assessed, analyzed, 

compared and selected which are best situated to the local socio-economic and environmental conditions. 

In this section, summary of the proposed alternative sites and technologies are summarized from the 

feasibility report. This ESIA and detailed feasibility and the final design studies were conducted in parallel 



Sewer Line Networking, WWTP and FSTP Subprojects of Harar town-ESIA, May 2023  

ESIA Report          xxii 

and joint meetings and discussions were made with the parties involved in the feasibility study and sub 

projects design consultants.  

 

Five alternative wastewater treatment technologies were reviewed and compared to select the best 

wastewater treatment technologies. These are Anaerobic Baffled Reactor (ABR) followed by Anaerobic 

Filter (AF); Anaerobic Baffled Reactor (ABR) followed by Aerated Lagoon (AL); Anaerobic Baffled Reactor 

(ABR) followed by Trickling Filter (TF); up flow Anaerobic Sludge Blanket (UASB) Reactor followed by TF; and 

Extended Aeration Activated Sludge (EAAS). Multi Criteria Analysis (MCA) was applied to assess the 

wastewater treatment technologies considering the criteria including cost, ease of operation and 

maintenance, space requirement, effluent wastewater quality, environmental impact and contractors 

design, construction and operation capabilities. Based on MCA, the ABR followed by TF is deemed to be the 

most advantageous technology to be adopted.  

 

In terms of site analysis, three locations were proposed and assessed by expert of feasibility study, 

environmentalists, design groups and local administration (regional, woreda and Harar town 

administration). The site selection was considered the following criteria:  availability of land and legal 

issues, gradient of the site, proximity to the town and access and others.  Accordingly, the AwOmur was 

selected. However, the site close to the settlement and in a close distance to the Harar stadium which 

needs a better landscape designing and management.  Similarly, the FSTP site had went the same site 

selection process. One of the drawbacks of the FSTP site is the distance from city center which increase the 

transport cost.  

 

Three alternative sewer network routes were proposed and compared to select the best alternative from 

environmental and social perspectives. These alternative sewer line network routes were evaluated based 

on impact on existing infrastructures, impact on roadside planted trees, impact on existing roads, impact on 

traffic flow and traffic accidents, impact on built up areas and built infrastructures, and impact from 

construction dust and noise. In general, the Jegol and condominium sites were recommended for 

implementation in the short-term (Phase I). It is expected that some parts of the Sofi catchment including 

Jegol, the inner town and major commercial areas are ready for sewerage intervention during phase I. 

Furthermore, in the current layout design the consultant suggested to adopt the existing 

configuration/layout of sewer in Jegol. 

 

The "no action" option was one of the many choices provided and examined in the comprehensive ESIA in 

order to meet the program objectives. Technical, economic, environmental, social, and climate risk 

comparisons were made amongst the alternatives, taking into account the public's concerns as expressed 

during public discussions. In order to reduce the requirement for compensation, the project alignment was 

assessed to look into alternative WWTP and FSTP sites where needed. Doing nothing will jeopardize or 

delay the long-term town development plan since a good sanitation system is important for maximizing the 

effects of other development measures and elevating the town's reputation. 

 

PUBLIC AND STAKEHOLDER CONSULTATION 

Consultation meetings were conducted with key stakeholders and project affected persons (PAPs) with the 

main objective of presenting the proposed project and getting feedback from the stakeholders and PAPs on 



Sewer Line Networking, WWTP and FSTP Subprojects of Harar town-ESIA, May 2023  

ESIA Report          xxiii 

the project contents and its possible impacts. Stakeholder’s consultations were carried out with different 

actors who have direct/indirect stake in the implementation of the proposed subprojects. Accordingly, 

consultations were made with key stakeholders at Harar Town Administration level including Harar Water 

Supply and Sewerage Authority; Environmental Protection Authority; Agriculture and natural resources 

bureau; Health Department of Harar town; Education bureau; Women and Children Affairs; Harari Culture 

and Tourism bureau; Harar municipality; Harari Urban development and construction. Also, grass-roots 

participation was done during the visit to the subproject sites over what shall be done where a wide cross-

section of villagers and Woreda leaders were consulted. 

 

The findings of the consultations conducted with the above-mentioned actors reveal that all the 

stakeholders have interest in the implementation of the project. The main issues/concerns raised by the 

stakeholders and recommendations provided include the following: 

 Environmental pollution resulting from leakages of sewer lines and wastewater treatment plants, and 

illegal open disposal of wastes especially to rivers and streams that may create bad odor and potential 

threats to public health.  

 Accident risks emanating from construction activities and operation of project vehicular traffic.  

 Offensive odor is a significant problem at the proposed treatment plant and this situation may continue 

even after implementation of the new FSTP/WWTPs.  

 Loss of assets like farmlands and properties due to land taking for FSTP/WWTP sites is a major concern 

for PAPs as this would result in loss of livelihoods.  

 Local unemployed youth should be engaged in project implementation by giving priority for 

employment opportunities created by the project.  

 It is important that measures that would minimize potential air and water pollution problems are 

properly implemented.  

 It is crucial that a proper resettlement action plan and/or livelihood restoration mechanisms are 

developed and properly implemented for project affected peoples.  
[...]
Anaerobic baffled reactors (ABR) are improved septic tanks that have been upgraded with a series of baffles 

along the treatment chamber. The up-flow chambers provide enhanced removal and digestion of organic 

matter. As septic tanks, ABRs are based on a physical treatment (settling) and a biological treatment 

(anaerobic digestion). An ABR consists of a tank and alternating hanging and standing baffles that 

compartmentalize the reactors and force liquid to flow up and down from one compartment to the next, 

enabling an enhanced contact between the fresh wastewater entering the reactor and the residual sludge, 

containing the microorganisms responsible for anaerobic digestion of the organic pollutants.  

 



Sewer Line Networking, WWTP and FSTP Subprojects of Harar town-ESIA, May 2023  

ESIA Report          55 

 
Figure 10: Schematic of the Anaerobic Baffled Reactor. 
Source: Feasibility Study & Detail of WWM System for Harar town  

 

The designed ABR consists of five chambers. Each chamber will have a 5m3 volume. The ABR settler has a 

length of 6.7m, width of 3.65m and depth 2.05m. ABR chambers have a length of 0.75m, width of 2 m and 

depth 1.5m and the down-flow chambers were 25 cm above the reactor’s bottom. 

 

ABRs are suitable for a wide range of wastewater, including high-strength industrial wastewater, but its 

efficiency increases with higher organic load. Therefore, ABRs are particularly suited for influents with a 

high percentage of non-settleable suspended solids and a narrow COD/BOD ratio (SASSE 1998). BOD may 

be reduced in ABRs by up to 90%, which is far superior to its removal in a conventional Septic Tank. The 

proposed ABR will bring a significant reduction in BOD, COD and TS. 

 

Table 4: ABR Removal Efficiency for Harar Leachate Treatment 

 
Source: Feasibility Study & Detail of WWM System for Harar town  

 

The above table 5 shows that the ABR partially reduced the amount of BOD and COD (63% and 62% 

respectively), but it is very good in the reduction of TS (90%). Thus, the effluent from the ABR requires 

additional treatment due to the existence of pathogens to satisfy the prescribed effluent limit and to 

reduce the BOD and COD further. To achieve this, Maturation Ponds are employed to bring the effluent 

parameter values close to the standard limits. 



Sewer Line Networking, WWTP and FSTP Subprojects of Harar town-ESIA, May 2023  

ESIA Report          56 

5.3.3.3. Design of Maturation Pond 

According to the feasibility study, the treated effluent from the ABR is allowed to flow to a maturation pond 

for further treatment. Maturation or polishing ponds are essentially designed for pathogen removal and 

retaining suspended stabilized solids. 

 

Maturation ponds constitute an economic alternative to the disinfection of the effluent by more 

conventional methods. The maturation ponds should reach high coliform removal efficiencies (E > 99.9 or 

99.99%), so that the effluent can comply with most uses of the water in the receiving water body, or for 

direct uses, such as irrigation. In order to maximize the coliform removal efficiency, maturation ponds are 

designed with one of the following two configurations: (a) three or four ponds in series or (b) a single pond 

with baffles.  

 

In this design, the consultant has adopted three maturation ponds in serious. Regarding the other 

organisms of public health importance, which are not well represented by coliforms as indicators, the 

ponds usually reach complete (100%) removal of protozoan cysts and helminth eggs. The major removal 

mechanism is sedimentation. For phase I, three 10.58m x 26.45m x 1m Maturation Ponds will be sufficient. 

One additional 10.58m x 26.45m x 1m maturation pond will be provided for phases II and III. 

 

Where, the analysis results show that maturation ponds helped reduce the amount of pathogen in the 

effluent from the maturation ponds. In the same way, additional BOD removal (up to 80%) is expected in 

the maturation pond. Assuming an average of 70% removal efficiency for BOD and COD in the maturation 

ponds for the influent from the ABR, the final BOD, COD, and TS after the maturation ponds is about 56, 

137 and 16 respectively. The corresponding release standards are 30, 125 and 50. Thus the final values are 

much closer to the release standard for rivers and lakes. 

 

5.3.3.4. Design of Septage Lagoon 

Extra storage facilities are usually needed during the wet season as the efficiency of drying beds is low 

during this season. Thus, the fecal sludge during wet season (June to August) is stored temporarily in a 

storage facility (storage lagoon). The stored sludge is then dried under the heat of the sun during the dry 

months from September to May. The dried sludge is scrubbed and transported to the dried sludge landfill 

for further pathogen removal, as discussed above. 

 

On top of storing the sludge, it also treats the sludge by stabilizing organic solids. The stabilized solids settle 

to the bottom of the lagoon and accumulate there for removal. The liquid part of the sludge is allowed to 

evaporate over an extended period of the dry season. The stabilized solids may be stored indefinitely in a 

lagoon, or it may be removed periodically after draining and drying. The size of septage lagoons depends on 

the quantity of fecal sludge produced, when it can be removed, and its moisture content. Drier solids can 

be stacked higher with fewer tendencies to slump. In line with environmental safety requirements, a 

watertight storage lagoon with all the protection measures is proposed. The walls of the lagoon are 

constructed from stone pitched with ferro cement plastering and the floor will be treated with 

impermeable liner membrane. The liner membrane consists of the following  

 300mm thick compacted protective and drainage sand layer  

 0.75mm flexible membrane liner (polyethylene sheet)  



Sewer Line Networking, WWTP and FSTP Subprojects of Harar town-ESIA, May 2023  

ESIA Report          57 

 100mm thick clay sealant 

Septage lagoons should be relatively shallow, 1 to 1.5 m, if they are to be cleaned by scraping. For this 

particular project, sludge storage depth of 1.5 m has been considered with access ramp provision for dry 

sludge cleaning and to provide mountable slope for labor operated push cart. For phase I, one 40m x 100m 

lagoon will be sufficient. One additional 20m x 100m lagoon will be needed for phases II and III. 

 

5.3.3.5. Design of Sanitary Land Fill 

It is mandatory that the dried sludge on the drying bed called the dry cake has to be manually cleared and 

separately treated for further removal of the pathogens. As discussed in the sludge management system, 

drying and storage is not the final disposal. As the drying bed shall be used for a number of cycles per year, 

the dried sludge must be removed and disposed to final disposal facility. Thus, dry sludge after being 

removed from the drying bed needs to be disposed of in an environmentally safe way. The most common 

possibilities include land application options (including both direct application to the land and as a 

component of compost or topsoil products), disposal in landfills, and incineration. In this project, since it is 

proposed to use the dried sludge as agricultural fertilizer, the dried sludge is further treated in a sanitary 

landfill for further pathogen removal. 

 

Sanitary landfill is a pit designed to dispose of the dried sludge and compact it as per the standard layers. As 

discussed in previous sections, 30% of the raw fecal sludge is assumed to evaporate into the atmosphere 

and 50% of the raw fecal sludge is assumed to flow into the ABR in the form of a leachate. The remaining 

20% of the total fecal sludge is taken to be the volume of dried sludge to be removed from the drying beds. 

This 20% dried sludge is used for the design of the landfill. The proposed landfill will have a clay seal from 

the top. This ensures that the dried sludge will not be exposed to rainfall. Confining the dried sludge inside 

the landfill for nearly a year allows the pathogens to die and to remove the remaining dried sludge 

moisture. 

 

For phase I, one 21m x 45m landfill will be sufficient. One additional 20m x 14m landfill pit will be provided 

for phases II and III. After 12 months, the dried or treated sludge offers a wide range of applications, 

including for agricultural land application. The dried biosolids act as a fertilizer for crop production.  

 

5.3.4. Proposed Wastewater Treatment Plant 

As per site investigations, there are parts of the town which generate ample quantities of wastewater that 

should be properly collected and disposed of. This includes mainly the Haramaya University (Hiwot Fana 

Referral Hospital), condominium Sites, Jegol and inner town commercial and institutional centers. The 

wastewater from these areas is proposed to be treated and disposed of safely through provision of a 

wastewater treatment plant.  

 

The sub projects under UWSSP-II are expected to play an important role in alleviating the ongoing 

wastewater treatment dilemma and related obstacles in Harar town. The program schemes of the projects 

are implemented in a three-time horizon: Phase I (2021-2025), Phase II (up to 2030), and Phase III (up to 

2040) will be carried out successively keeping wastewater generations over the different phases of 

implementation due to population increases. A revised waste water flow for design of sewer system for the 

sofi catchment project’s phase I (2021-2025) is given in Appendix adopted from the feasibility study. 



Sewer Line Networking, WWTP and FSTP Subprojects of Harar town-ESIA, May 2023  

ESIA Report          58 

Based on a multi-criteria analysis discussed during the feasibility study, A2O-CAS type treatment plant was 

selected to be implemented at a site some 1000m southeast of the Muslim cemetery. Where, the following 

treatment processes were evaluated in the feasibility study document: Oxidation ditch; Trickling Filter; 

Upgrading the existing waste stabilization Lagoons; UASB with Trickling Filter; Moving Bed Bioreactor 

(MBBR); and Conventional Activated Sludge. 

 

The proposed Harar Wastewater Treatment project comprises a centralized and integrated sewer collection 

system and a single WWTP. The treatment plant has the following proposed components and a phase-I 

designed capacity of 1400 m3/d and will be constructed at Awomur Kebele. For phase I, the proposed 

treatment plant will serve Jegol, some condo sites and the inner-town of Sofi catchment as shown in Figure 

Layout of proposed WWTP. And, the proposed A2O-CAS type waste water treatment plant will have the 

following components and quantities as presented in table below. The construction of all sanitary facilities 

started in phase I and will continue to the third phase (III). 

 

Table 5: WWTP Components 



Sewer Line Networking, WWTP and FSTP Subprojects of Harar town-ESIA, May 2023  

ESIA Report          59 

 
Figure 11: Layout of Proposed Waste Water Treatment Plant at the Sofi site 
Source: Feasibility Study & Detail Design of Wastewater Management System for Harar Town 



Sewer Line Networking, WWTP and FSTP Subprojects of Harar town-ESIA, May 2023  

ESIA Report          60 

5.3.4.1. Preliminary Treatment 

The incoming wastewater pipeline enters the inlet chamber in the screening building. The screening units 

consist of 20 mm coarse screens and 6 mm fine screens, which remove screenings and larger objects from 

the wastewater. If the incoming wastewater flow exceeds the design capacity of the WWTP, it overflows to 

the effluent chamber through the by-pass line. Collected screened material is processed in the screen press 

to reduce its volume and residual material is discharged to the containers for final disposal off site. 

 

Screened influent is then distributed to rectangular grit and grease removal tanks to settle the grit particles 

and scrape grease from the surface of the wastewater. Settled grit is discharged by submersible pumps to 

grit classifiers in order to reduce the volume of material collected. Grease is diverted to the grease channel 

by surface scrapers and further processed in the drum sieve before final disposal off site. Required air flow 

to maintain lateral movement within the tanks is supplied by rotary lobe blowers located in the grit blower 

building. The grit and grease removal tanks are fully covered to contain odors.  

 

5.3.4.2. Primary Treatment 

Following screenings, grit and grease removal, wastewater gravitates to circular primary clarifiers, where it 

is retained for a certain time to settle particulate matter at the bottom of the tanks. A center driven scraper 

drives the accumulated sludge to the bottom hopper where sludge is withdrawn for further treatment. 

Clarified effluent discharges over a peripheral vnotch weir and is collected at a chamber from where it is 

distributed to the secondary treatment step stage. The clarifiers are fully covered to contain odors.  

 

5.3.4.3. Secondary Treatment  

Primary clarifier wastewater is transferred to the secondary treatment units for further removal of 

nutrients, in particular carbon, nitrogen, and phosphorus compounds. As part of the biological removal 

process, anaerobic tanks are used as a conditioning step in the phosphorus removal cycle. The phosphorus 

removal process consists of rectangular concrete tanks equipped with submersible mixers to prevent 

settlement. Returned sludge from the secondary clarifiers is mixed with the incoming flow in the 

distribution chamber located at the head of the tanks. These anaerobic tanks are fully covered to contain 

odors.  

 

From the phosphorus removal tanks, wastewater gravitates to the aeration tanks where anoxic and aerobic 

reactions occur. The units consist of “racetrack” shaped concrete tanks equipped with fine bubble diffusers, 

submersible mixers and recirculation pumps. The first zone of the aeration tanks is anoxic to allow 

denitrification to occur. Mixers are installed in the anoxic zones to keep the mixed liquor in suspension and 

increase its contact with oxygen in the subsequent section by providing horizontal movement within the 

tank. Following the anoxic zone, wastewater enters the aerobic zone of the tanks where carbon removal 

and nitrification occurs. Air is supplied from the centrifuge blowers with variable speed motors installed in 

the blower building and distributed through fine bubble diffusers installed at the bottom of the tanks. 

Nitrate rich sludge from the aerobic zones is circulated by the internal recirculation pumps back to the 

anoxic zone to increase the efficiency of denitrification. The process is monitored and controlled by a series 

of instruments.  

 

Flows from the aeration tanks gravitate to the final clarifiers where the suspended solids settle. The 

clarification system consists of a peripheral drive rotating bridge scraper with center bearing and slip ring 



Sewer Line Networking, WWTP and FSTP Subprojects of Harar town-ESIA, May 2023  

ESIA Report          61 

collector. The sludge is removed from the clarifier to the sludge sump by an adjustable bell-mouth which 

maintains the liquid level in the settlement tank at a specific level. Collected sludge is recirculated to the 

distribution chamber upstream of the phosphorus removal tanks and excess sludge is diverted to the sludge 

treatment line via return and waste activated sludge pumps. The ratio of the return and waste sludge flow 

is adjusted periodically depending on the influent flow, sludge characteristics and process requirements. 

Clarified effluent discharges over a peripheral v-notch weir and is collected at a chamber from where it is 

distributed to the tertiary treatment step.  

 

5.3.4.4. Tertiary Treatment 

Tertiary treatment is achieved via the UV disinfection process to generate a final treated effluent free of 

pathogens. Secondary clarified effluent enters parallel channels where UV units are installed. All secondary 

clarified effluent receives tertiary treatment. Part of the disinfected effluent is collected in storage tanks 

and can be reused either for internal usage within the WWTP or transferred offsite for irrigation or other 

applications. The remaining portion of the disinfected effluent is diverted to the final effluent chamber for 

sampling and measurement of the effluent quality before discharging to the receiving water body or 

irrigation field.  

 

5.3.4.5. Additional features 

In order to minimize the environmental impact associated with odors generated from the WWTPs, a 

number of process treatment units are covered (grit and grease removal tanks, primary clarifiers, biological 

phosphorus removal tanks, gravity thickeners, sludge tanks), whilst certain equipment is installed within 

buildings (screening units, mechanical thickening and dewatering units). Odors generated from these 

sources are collected and directed to the odor treatment system via above-ground GRP pipes. The 

screening units and sludge buildings are also ventilated with axial fans and equipped with gas detection 

systems. The odor control unit consists of extraction fans, scrubbers, chemical dosing unit and bio filter. 

 

To further protect the biological processes within the WWTP from toxic effluent, an external bypass of the 

WWTP will also be provided. This external bypass is operated by the opening and closing of automated 

penstocks upstream of the screening building. In-line pH and COD monitors will assess the effluent for signs 

of toxicity and will automatically activate the external bypass if toxic or industrial effluent arrives at the 

WWTP. In the case of such circumstances the toxic industrial effluent needs to be separated and treated 

appropriately.  This protection of the biological plant processes is necessary as plant shutdowns associated 

with toxic influent to activated sludge WWTPs result in long recovery times. 

 

Proposed Effluent Discharge Requirements: The feasibility study/ESMF demands that nutrient removal 

(i.e., nitrogen and phosphorus) and BOD and TSS is a requirement. The treated effluent is expected to be 

used for irrigation and when irrigation is not required, such as during the rainy season, it is to be discharged 

into the river. The feasibility study also recommended that possible applications of the treated effluent for 

industrial purposes would require further study. To meet irrigation needs, the treated effluent treatment 

levels have been set in conjunction with various factors such as protection of human health, protection of 

the environment (river and crops to be irrigated), etc. within the constraints of the technologies selected. 

Wetlands have been designed to remove pathogens and particularly helminths eggs to meet recommended 

treatment levels for irrigation usage. These wetlands will also remove nutrients through plant uptake, 

which will assist in preventing algal blooms in the ponds and other water bodies downstream of the plant.  



Sewer Line Networking, WWTP and FSTP Subprojects of Harar town-ESIA, May 2023  

ESIA Report          62 

 

The required level of treatment should be based on: 

 Whether wastewater is being discharged to surface water or to use for irrigation 

 National and local standards as reflected in permit requirements  

 Assimilative capacity of the receiving water for the load of contaminant being discharged after 

treatment such as pathogens, BOD, COD, Nitrogen, phosphorus, heavy metals, and other inorganic 

substances 

 Downstream use of the receiving water body (e.g., as a source of drinking water, recreation, irrigation, 

or other) 

 

The proposed series of treatment processes is very interesting and designed in a suitable manner to adapt 